


1



2



3



4



Machine

Pan

Glass door

Middle baffle

Slag drawer

Popcorn spade

Spoon sets

Cart

Lower platform

Bottom support plate

Fixed frame left

Fixed frame right

Foot bar

wheel

Front baffle

Middle deck

Part #
COMPONENTS 

INCLUDED
COMPONENTS 

INCLUDED
Part #

On the platform

handrail

Middle floor

Cross strut

Hardware kit

Hexagon bolt 8*35mm

Hexagon bolt 8*95 mm

Spring pad M8

Cap nut M8

Pan head bolt  4*8 mm

Lock nut M4

Flat pad M8

Nut M8

Foot pad

Wrench 7#

Wrench 14 #

Qty Qty

1

1

1

1

1

1

3

1

1

1

1

2

2

1

1

1

1

1

1

20pcs

2pcs

2pcs

2pcs

4pcs

4pcs

32pcs

10pcs

2pcs

1pcs

2pcs

5



6



7



8



9



10



11




